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The Assistant Engineer (QC) ' - -RNnotosTy
Quality Contrel Lab., DUSIB , V RE

Vikas Kutir, ITO, New Dethi ; CEIVED g 5 juy 29 !
Part I

Dispatch Noﬁ;l-'-l-z-él-gﬁéf c,gqﬁllg / L? ] 26/’9‘#& Date: @ 3766/ / 9—

Sub: Testing of Bricks/Brick+ties for Compr%ﬁw/‘é:Strengtthi siomn.

.b,
AL-10/WH/4945/EE C-5/DUSIB/2017-18 /D- 130 dt. 16.05.2017

Name of work: Construction of BVK/C HALL
S. H. : Renovation of BVK (used as Community Hall) at JJ Basti Khizarbaba (Batla House)-Okhla {AC-5

1. Details from where sample is collected ‘ site
2. Name of Circle/Division --——=-————-Circle-II/C-5
3. Name of Junior Engineer B SuARncfe  [€on oG o
4. Name of Assistant Engineer =i M Goe e
5. Name of Executive Engineer = comemeceeed St SIKEVarshney ———————— <
6. Name of Contractor/Agency ——-—-—-—--Sh.Y.K. Goyal. —-------
7. Name of Officer collecting sample: ~ ——--—--—---Sh. K. M. Goel--------envv
8. Name of Officer collecting sample: L (D o LR
9. Date of collection/Date of filling frog: REN AT JOrr06: IF
10. Date of testing: 2 i,fog,, [ i
11. Identification Mark: VKM T et
12. Class designation: Fedis

13. No. of specimen sent for testing: ~ semememeee e dLIT D0
Specimen relating to work mentioned above is/are sent for testing. It is certified that the sample/

samples marked-------------has/have been taken in my presence which represent£2222¢{Gntity
of works/supply made at site/store.

\'«
= =
Signature of JE Signature of Confractor
Incharge of work

Ste te of Officer
taking sample (EE/AE)

Part 11 TEST REPORT

No. SE (QCY/AE (Lab.)/2017/D- Date:
TestNo. O qu Date: S. £-17

Date of Receipt: 5.gli7

Date of Testing: .17

(A) COMPRESSIVE STRENGTH

5. No Dimensions Maximum | Compressive Av. Comp.
Length Width .- - Area Strength. | Strength Strength.
(cms) -(cms) (sg.cm) Failure (T) | Failure (kg/sq.cm) | Kg/sq.cm
1. 22.60% |0-To = 23540 22.0p 3.4y
9 22.¢ox l06D = 2-28-5 PARY. o) F8-0%
3. 22.00 X fo-€n = 23320 2].00 q‘D‘OS_ 2 cjio LPE
4. 2>.c0x loSo = 23160 20:e0 B&TER k
5 4l 25.26x ll0e - 24 l.2o P8 aG.18 ; @%
== : Le

Tested in Iﬁy presence !
(B) DIMENSION TEST FOR 20 BRICKS

il Length :
2. Width : NeT AckEDTon
3. . Height : -

Only testing has been conducted in this laboratory. The sample/samples has/ha¥ye been collected and
handed over by the field staff of the concerned division. " \
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Assistant Bagﬁleer (QC-Lab)

DUSIB, Vikas Kutir, ¥TO
Assistan’ Enaineer (QC) *
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